
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 
 

Portada de  
Paquete Técnico 

Este archivo contiene los siguientes documentos: 
1. Resumen de la solicitud (en lenguaje sencillo) 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, Aviso de Recepción de Solicitud e Intención de Obtener un Permiso) 
[...]
Solicitud de renovaci6n de permiso que autoriza la disposici6n de 120,000 GPD de aguas 
residuales domesticas tratadas mediante riego superficial. Este permiso no autorizara una 
descarga de contaminantes al agua del estado. 

Se espera que las descargas de la instalaci6n contengan BOD(s), S6lidos Suspendidos Totales. 
Las aguas residuales domesticas se tratan mediante una variacion completa de la mezcla 
del proceso de lodos activados. 

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page16of26 



Attachment Index 

Attachment Title 

A Original USGS Topographic Map 

B Site Drawing 

C Flow Diagram 

D Core Data Form 

E Treatment Unit Dimensions 

F Summary Transmittal Letter 

G Soil Map and Analyses Results 

H Agreed Order 

Easement 

J Cropping Plan 



Attachment A 

Original USGS Topographic Map 

- - ------- - ----------



71 

70 

-y 

~ Jf: , ,~ 

Ll 1 ' 

If Course/Effluent Disposal 

, __ : f 
"'fPA 
" 

1 o.s 0 

SCALE 1 :24 000 
KILOMETERS 

►m::=::Iz c::::E.;.:.i.L:.- l!?.-;-L-12- L.=:t.:! _,, -! -· .~-.;,c __ !!.;".f)_._ --• .l 
'l ot'iO ~00 0 ,\fJ:HRS 

bz=r:'!'!'['7-'l- :::::f""J,,.,_...~-st-.~ .,.,, .. -.... , ... ,. ... ,, .• _,,, ,,,,.,,r'""~·c:::•d V"'~---~ .,.-

HlOO 
a::;s 

0 1000 m,o 3l)f.O 
MllES 

4():)1 Sflf.(l 

nc: T 

1 = 1000 

(,000 

2000 

7000 -~,. <moo 1!pl() 

J . ,,.,..,.._-t:._··'.Ji · ·· 
•• 'I~<~,:~~·,;,_•~ 

( } Gl_oste,' 'Bend 

?~/ .. . . ' 
f--...u4 ll f/1.l' Df\ --,........_ .. ' 

,,. 

'::, , /.'" ~: 
iv ,.i' _=t -i\.-:· • · ,;.'>/ I 

.t,: ''-No ...,,...,.,.- I 
i::----t • -'\l • -f / I 

• , 8 

) 
..-,1 

.... 

' ~; 

-<''~ ~ II I 

li e1, 
(/~ t_ Q 

:/ ·~ .,._J ).,,. 

y I • ~ -
✓ ... ,,. ;,,.,~ ~ I 
•, ••nu , .. L.-'i ~ ... . 

- I 
... ' 0 ::: ! . -.,.eLEF -~--'~ --



Attachment B 

Site Drawing 



Aqua Texas, INC 

WQ0013477001 

April 2024 LANDSMAN 
ENVIRONMENTAL 

~ 



Attachment C 

Flow Diagram 



\\l'OICb<1\ATX...[l,I.TA\,Aquc, T._ (l!ml0)\04 Bartan Croak WWTP Da6gr, 1:rnJO.co+.Cll!\11.0 Dal;n. ~\CAD 
X;V..,--,.:t1 T.-. (1S700)\o,i. ~ Cn:=A WW1P 1:!7llllmMl01'-'.0 D:::i!un. Engn,:lh)\CAD~1 P---Qlm,g Sep 2!,2020 - 9::1&.n SWJJTS 

AQUA TEXAS, INC. 
BARTON CREEK LAKESIDE WASTEWATER TREATMENT PLANT 

PROCESS FLOW DIAGRAM 

RAS 

)> 

--mg 
'4.,_ ___ __, ~ ~ 

--zc5--
z 

td:±====S:lil'WIW N0.0Al£ RtVISIOti ~lllll~TlOIINo.112) 

no'ISOU'lllWE5fl'ARKWAY,SUrtt4SO 
AUSTill,TEXAS78735 
PH0!(E.:$1Z-651•71il0 
FAX:!12"'51,7101 



Attachment D 

Core Data Form 



• TCEQ Use Only 

TCEQ Core Data Form 
For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175. 

SECTION I: General Information 
1. Reason for Submission (if other is checked please describe in space provided.) ' 
□ New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

[8} Renewal (Core Data Form should be submitted with the renewal form) □ Other 

2. Customer Reference Numb~ (if issued) 
Follov.J th1s nnk to search 3. Regulat~d Entity Reference Number (if issued) ! 

for CN er RN numbers ·in 
CN 604062463 Centra! Registry* * RN 101525715 

SECTION II: Customer Information 
4. G~neraf Cu~omer lnforma\ion 5. Effective Date for Customer Information Updates (mm/dd/yyyy) I 
D New Customer 0 Update to Customer Information 0 Change in Regulated Entity Ownership 

Dcharige in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts) 

The Customer Name submitted here may be updated automatically based on what is current arid active with the Texas Secretary of State' 

(SOS} or Texas Comptroller of Public Acct1utits (CPA}'. 
. . 

6. Customer legal .Name {!fan individual, print last name first: eg: Doe, John) ttnew Customer, enter erevious Customer below: 

Aqua Texas, Inc. 

7. TX SOS/CPA Fiiing Number 8. tx State Tax ID (11 digits) 9 . . Federal Tax ID 10. D\JNS Number (if 
0800304878 32014405503 (9 digitsi app/icab!ej 

11. Tvne of Customer: · I [21 Corporation 0 Individual Partnership: D General D Limited , 

Government: D City O County D Federal D Local D State D Other D Sole Proprietorship Oother: 

12. Number of EmplQyees 
[] 501 and higher 

1.3. lndeperid~ntly O1111ned and Operated? 
' 00-20 021-100 ~ 101-250 0 251-500 ~Yes 0No 

14. Customer Role (Proposed or Actual)- as it relates to the Regulote<f.Entity listed on this form. Ple.ase check one of thefollowin9 

Downer 0 Operator [21 Owner & Operator 0 Other: 
Ooccupational Licensee 0 Responsible Party 0 VCP/BSA Applicant 

1106 Clayton Lane Ste. 400W 

15. Mailing 
Address: 

City I Austin I State I TX I ZIP 78723 ZIP+4 I 
16. Country Mailing Information (if outside USA) 17. E-Mail Address (ifappiicable) 

abautista@aquaamerica.com 

18. Telephone Number • • • • 119. Extension or Code 

I 
20; Fax Number (ifopplicable} 

( 281 ) 651-0174 54119 I l -

SECTION III: Regulated Entity Information 
21, General Reguiated Entity Information (If ;New Regulated Entity0 is selected, a new permit application is also required.} 

0 New Regulated Entity D Update to Regulated Entity Name D Update to Regulated Entity Information 

The Regulated Entity Nome subinitt~d may be updated, in order to meet TCEQ Core Data Standards (removal of organfzational endings such 

as Inc, LP, or UC} . 

. zz. Reg(!l~~ed Entity Name (Enter nam.e of the site where the regulated action is taking place.) 

Lakeside Utility Wastewater Treatment Facility 

TCEQ-10400 (11/22) Page tof 2 



23. Street Address of 
the Regulated Entity: 

£No PO Boxesl 
City I j State I I ZIP I I ZIP-t-4 I 

24. County Travis 

If no Street Address is provided fields 25-28 are required I 

25. Des~ription to I Located on Haynie Flat Road, approximately two miles north of the intersection of State Highway 71 and Haynie Road Physical Location: 

26. Nearest City S!ate Nearest ZIP C:ode
1 

l TX 1 78669 
I 

Spicewood 

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. {Geocoding of the Physical Address may!be 
used ta supply coordinates where none have been provided or to gain accuracy). • 

27. latitude (N~ In Decimal: I 30.455364 28. Longitude (W) In Decimal: I -98.092315 

Degrees I Minutes I Seconds Degrees I Minutes I Seconds 

I I I I 
29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code 
(4 digits) (4digits) (5 or 6 digits) (5 or 6 digits) 

4952 I i 22132 I 
33. What is the Primary Business pf this entity? (Do not repeat the SIC or NA/CS description.) 

Water and Wastewater Service Provider 
--

1106 Clayton Lane Ste. 400W 

34. Mailing 

Address: 
City I Austin I State I TX I ZIP I 78723 I ZIJ:>+4 I 

3.5, E~Mail Address: I abautista@aquaamerica.com 

36. Telephone Number 37. Extension or Code 38. Fax Ntiinber (if appiicable) 

( 281) 651-174 I 54119 I< J -

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this 
form. See the Core Data Form instructions for additional guidance. 

0 Dam Safety 0 Districts 0 Edwards Aquifer D Emissions Inventory Air 0 Industrial Hazardous Waste 

D Municipal Solid Waste -
U New Source 

□ ossF D Petroleum Storage Tank OPWS 
Review Air 

□ sludge 0 Storm Water OTitleVAir Dnres DusedOil 

0 Voluntary Cleanup [81 Wastewater 0 Wastewater Agric~lture D Water Rights □ Other: 

WQ0013477001 

SECTION IV: Preparer Information 

40. Name: I Stephanie Landsman 141. Title: I Wastewater_Specialist 

42, Telephone Number 43 .. Ex:t./Code 44. Fax Number 45. E-Mail Address 

( 281 ) 658-5899 I I c ) - I stephanie@landsmanenviro.com 

SECTION V: Authorized Signature 
46. By my signature below, I certify, to the best of my knowledge, that the information provided in this form is true and complete, and that I have signature authority 
to submit this form on behalf of the entity spe,ified_ i_n Se'1;i<m II, Field 6 and/or as req~ired for the· updates to the ID numbers identified in field 39. 

Company: Aqua Texas, Inc. Job Title: President 

Name (In Print): Craig L Blanchette Phone: ( 51_2) 990-4400 

Signature: Date: 

TCEQ-10400 (11/22) Page 2 of 2 



Attachment E 

Treatment Unit Dimensions 



·. :~tj~~:ttif~Mft,gil 
tu. 

,tC 
· ·•.th$X~i~&~ter oti··· •···'··· • 

.. 

.• ss. 

;, sr-f.f'.\ 



Attachment F 

Summary Transmittal Letter 



~-
an employee-owned company 

Mr. Louis C. Herrin ill, P.E. 
TCEQ - Mail Code 148 
12100 Park 35 Circle 
Austin, TX 78753 

Weston Solutions, Inc. 
5301 Soulhwest Parkway, Suite 450 
Austin, lX 78735 

512-651-7100 
WestonSolutions.com 

Re: Barton Creek Lakeside WWTP- Chapter 217.6 Summary Transmittal Letter 

Permittee: Aqua Texas, Inc. (Aqua Utilities, Inc.) 

Permit Number: WQ0013477001 

Project Name: Barton Creek Lakeside WWTP 

County(s): Travis County 

Grant No.: NIA 

Dear Mr. Herrin: 

Date: 10/01/2020 

The purpose of this letter is to provide the Texas Commission on Environmental Quality (TCEQ) with the 
information necessary to comply with the requirements of217.6(d) of the TCEQ's rules entitled "DESIGN 
CRITERIA FOR DOMESTIC WASTEWATER SYSTEMS." The necessary information includes: 

1. The name and address of the engineering furn and TBPE fmn number. 
Weston Solutions, Inc. 
5301 Southwest Parkway, Suite 450 
Austin, Texas 78735 
Firm No. F-3123 

2. The name, phone number, facsimile number, and email address of the design engineer. 
Ranjit Gujja, P.E. 
Phone# 512-651-7152 ext. 4152 
Fax# 512-651-7101 
Ranjit.Gujja@WestonSolutions.com 

3. The county where the project will be located. 
Travis County 

4. The name for the project. 
Barton Creek Lakeside WWTP 

5. The name of the entity that proposes to own, operate, and maintain the project through its design life. 
Aqua Texas, Inc. 

Brief Project Scope Description: 

The existing wastewater treatment plant consists of an activated sludge process plant designed to service a load 
of 0.12 million gallons per day (MGD) average daily flow (ADF). Treatment units include aeration basins, one 
final clarifier, one aerobic digester, and one chlorine contact tank. The facility includes one storage pond with a 



Mr. Herrin 
Texas Commission on Environmental Quality -2- Date: 10/01/2020 

total surface area of 1. 9 acres and a total capacity of 19 .3 acre-feet for storage of treated effluent prior to 
irrigation. 

Weston Solutions, Inc. (WESTON®) has been contracted by Aqua Texas Inc. (AQUA) to provide engineering 
services to remove the existing WWTP and to build a new wastewater treatment plant with a capacity of 0.16 
MGD ADF and 0.64 MGD PDF. The wastewater flows into the new wet well, which pumps the influent through 
a manual bar screen with 0.1-inch openings. The flow will be processed through the two aeration basins, then 
discharged to one clarifier. One RAS/WAS air lift pump and a backup air lift pump will transfer the RAS to 
aeratioo, basiu and WAS to sludge uolding tan,ks. Two sludge holding tanks wiU be used to store the sludge. The 
sludge will be hauled off every 40 days to another treatment facility for further treatment of solids. The 
supernatant produced in sludge holding tanks will be sent back by air lift pumps into the aeration basins, and the 
scum from the clarifier will be sent by air lift pump back to the sludge holding tanks. From the clarifier, the 
treated water will be sent to the chlorine contact tank, and finally, effluent will be discharged into an existing 
pond via the existing effluent pipe. Disinfection will be performed using sodium hypochlorite and mixing using 
draft tube and a diffuser in the chlorine contact tank. The layout of the proposed plant is provided in attached 
plans. 

The proposed design criteria for the new WWTP, Table 1, follows the requirements set forth by TCEQ through 
the site-specific permit and regulation 30 TAC Chapter 217. 

Table 1 - WWTP Design Criteria 
,', 

_ .. - - ':D~s~dptiQ~ • ,;.: { _· ··•· ... 
,•,, , i ;' ,, ,, - - .,.. 

-- ,, . De~ign Values - -·· ~ 

.:·- ~-'. -- • -· ,, , , . , - ' - -",,' : , .. , -_,,. ._, ., ·"' 
Average Daily Flow (ADF) 0.16MGD 

Peak Dailv Flow (PDF) 0.64MGD 
• Peaking Factor 4 

Influent BOD limit @J ADF 250 mg/L 
Influent Ammonia 35.3 mg/L 

.\ Existin:i! Permit Limits .. 
, 

, , •, 

, 

Average Effluent BOD5 20mg/L 
Average Effluent TSS 20mg/L 

. · , 

- Influent Lift Station 
,· 

'•, , 

Min. solids handling size 3 inches 
Min. size pump suction and discharge openings 4 inches 

Min. number of pumps for a lift station handling a 
peak flow of 300,000 gpd and discharging directly 2 + 1 standby 

to a wwrP (2 Finn Capacity+ 1 Standby) 
Pump Capacity (Submersible) 222 gpm @ 42 ft TDH 

Min velocity 
5.04 fps (2 pumps running); 2.52 fps (I pump running) 

Motor Size per unit (from Mfr.) 7.5HP 
Wet Well Size 10-ft dia. x 22.50 ft deep 

,' Influent Bar Screen - New Construction 
Max. Screen Size opening for Fine Screens 0.1 inch 

(manually cleaned) 



Mr. Herrin 
Texas Commission on Environmental Quality -3- Date: 10/01/2020 

Aeration Basin~ New Construction . 

Max. CBODs Loading rate Conventional Activated 
27.24 lb/day/ Sludge process with Nitrification when reactor 

1,000 cf temperatures exceed 15deg C 
Min. Dissolved Oxygen Concentration 2.0mg/L 

Min. Freeboard at Peak Flow 18 inches 
Min. Side Water Depth@ surface area> 300 sf 10.5 ft 

Tank width 12 ft 
Tank length 49 ft 
Tank depth 12 ft 
No. of tanks 2 ea 

Actual Tank Volume 12,254 cf 
Diffuser Submergence Depth 10 ft 

•. . ' Clarifier - New Construction i . . · . 
Max. Surface Loading Rate at 2-Hr Peak Flow 905 gpd/sf 

Min. Detention Time at 2-Hr Peak Flow 1.98 hrs 
Min. Freeboard at Peak Flow 12 inches 

Skimmer Type needed for Flow> 10,000 gpd Mechanical 
Min. Side Water Depth@,, surface area> 300 sf 10 ft 

Tank depth 12 ft 
Number of basins 1 

Diameter 30 ft 
Surface Area @ PF 707 sf 

Actual Basin Volume 7,069 cf 
Effluent Weir Loading rate@PEAK flow< 1 MGD 7,276 gpd/lf 

.. - · , ·., 
Sludge Holding Tanks - New Construction · >. 

Min. Detention Time for Aerobic Digesters at 20 
40 days degC 

Max. Solids concentration 2% 
Air diffuser should be removable without 

Yes 
dewatering the tank 

Tank Volume 7,182 cf 
Min. Diffuser Submergence Depth IO ft 

Side water depth 10.5 ft 
Tank length 57 ft (split into two equal parts @28.5 ft each) 
Tank width 12 ft 
No. of tanks 2 (one tank split into two equal parts) 

Mixing Requirements for Diffused Air for Fine 
0.29 cfm/sf Bubbler (from mfr.) 

Min. Energy input for diffused air mixing (from 30.53 cf/1000 cfoftank volume 
mfr.) 

. • . Chlorine Contact Tank-New Construction 
Min. Contact Time @ Peak Flow 20 mins 

Side water depth 6.90 ft 
Tank width 8.96 ft 
Tank length 19.96 ft 
Tank depth 9 ft 

Actual Tank Volume 1,234 cf 

- ~---------



Mr. Herrin 
Texas Commission on Environmental Quality -4- Date: 10/01/2020 

Actual Detention Time 20.53 mins 
. Chlorination Svsteni 

Disinfection Method Sodium Hvoochlorite 
Minimum Dosage, mg/L 8 

Min. number of pumps each handling capacity flow 
2 

(1 + 1 standby) 
Required chlorine, lbs/day 11 

Pounds of available chlorine in one gallon of 
1.25 

Sodium Hypochlorite solution 
Required Gallons of Sodium Hypochlorite per hour, 

0.36 
sroh 

Selected Metering Pump Size, gph (mfr.) 0.3 to 5.0 
Required Gallons of Sodium Hypochlorite uer day 8.54 
Max. Storage days (solution strength less> 10%) 15 

Min. Required Tank Size, gallons (15 day storae:e) 128 
Actual Storage Tank Size, gallons 250 

Actual Dav Time Tacl:: Size, 1rallons 55 
Double Walled Yes <both tanks) 

' • ·~; 

Blowers · .·.· . 

Min. Airflow/BODS demand load 3,402 cf/dav/lb 
Required Aeration Air (3200 x lbs BOD /1440) 742 cfm 

Min. airflow requirement for diffused air per 1000 21.27 cfm 
cf of digester tank volume 

Min. Die:ester Air (30 x 1000 cf) 215 cfm 
Min. Airlifts Air ( 4 @ 10 cfm ea) 40cfm 

Min. number of Blowers Units (2 units+ 1 standby) 2 units + 1 standby 
Actual blower discharge pressure (mfr.) 7 DSi!! 

Actual Blower Efficiency {mfr.) 71% 
Actual airflow per blower (mfr.) 516 cfm 
Actual Blower HP oer unit (mfr.) 21.1 ho 

Blower HP per unit 30hp 
. ·• . 

Certifying Statement: 

I hereby certify that the plans and specification for the proposed wastewater treatment plant modifications are in 
substantial compliance with the requirements of TCEQ Chapter 217 - Design Criteria for Domestic Wastewater 
Systems. 

Very truly yours, 

Weston Solutions, Inc. 



Mr. Herrin 
Texas Commission on Environmental Quality • - 5 -

Attachment I: Signed and Sealed Plans and Specifications 

cc: Shawn Stewart, TCEQ, Water Section Manager, Austin Regional Office 
Brent Reeh, AQUA Texas, Inc. 

Date: 10/01/2020 



Attachment G 

Soil Map & Analyses Results 



FIRST PHASE 

SECQND 8 TH!RO 
PHASE: 

1./.; 
~ v-· ....., . 

I 

ATTACHillENTA 
Sl1'E!,,fAP 

TCEQ Peru,it No, WQOOB4770<Jl 

i;~ 
",,,· •\ 

~~\ 

·~;,;,_.......,....._) 



Texas Commission on Environmental Quality 
P.O. Box 13087 • Austin, TX 78711-3087 

WQ0013477001 

PERMIT NUMBER 

This report to be used for 

MONTHLY EFFLUEr-.TT REPORT 

r-=:-7 
~ 

SOIL MON 101 ANN Oc6" 

2023 

'{EAR MO 

Please retain a photocopy for your records. 

Parameter Code/ Effluent Co11dition No. Frequency of 
Parameter Value Units fa: ~alysis 

EXA.i\1PLE Permitted permitted# Std Units . 1/year 
4006080 
pHMa.1.imµm Reported i·esult units r.-

665.1430- Total Permitted 
Phosphorus 

Reported 26 ppm o 1/year 

9371430- Permitted 

Potassium, Total 
Rep01ted 510 ppm o 1/year 

6601430~ Total Permitted 

Nitrogen as N 
Reµ,orted 1110 mg/kg o 1/year 

9504280- -Pei'mitted 
Conductivity 

Specific Reported 136 umho/cm o 1/year 

.6251430- Total Permitted 
J(jedahl Nitrogen 

Reported 1090 mg/kg o 1/year 

4006080-pH 
PermiJ;ted 

Reported 7.9 s.u. o 1/year 

Permitt~d 

Reported 

Permitted 

Repo1ted I 
Permitted 

Reported 
COMMENTS A1'\JD EXPLAJ'{ATIONS (Reference aH attachments here.) 

9 
Ilarton Creek 
Lakeside 

EID 

Sample Type 

24-hour comp 

comp 

comp 

comp 

comp 

comp 

comp 

[ CERTIFY Tl-IA TI AM FA1."vlI1JAR VvTIH THE fNFORl\L4.TION CONTAINED IN THIS REPORT A,.>,m THAT TO THE BEST OF MY 
KNO\VLEDGE AND BELIBF SUCH INFORMATION IS TRUE AND COMPLETE AND ACCUR.A.TE. 

PLANT OPERATOR N.AlvlE PL-'\.i'IT..,0¥ER8,'.RJ~URE Mmrn-1 IDAY 'YEAR 

Leonel Cruz /01/ /~---- ---- 10 19 1.D73 
EXECUTIVE OFFICER NAME L- 'EXECUTIVE OFFICEj'.$JGN,ATURE MO:l>l"TH DAY YE.AR 

Brent Reeh h.!U ,1nf C ~ '/\IP k /0 IC/ Z£JZ3 
Telephone Number 512 330 9904 

TCEQ-20710 (Rev. 11/2014) 



Texas Commission on Environ1nental Quality 
P.O. Box 13087 • Austin, TX 78711-3087 

MONTHLY EFFLUENT REPORT 

WQ0013477001 

PERMIT NUMBER 

This report to be used fo r 

r=7 
~ 

SOIL MON 2 01 ANN 6-18" 
Please retain a photocopy for your records. 

Parameter Code/ E~uent.·condition 
Pfil'am,eter Value Units 
EXAl'vIP:f.,E 

Permitted 
4006080 perm itted# Std Units 

pH Maximum Repqrted result units 

6651430- Total Pe1i't1itted 

Phosphpros 
Reported 18 ppm 

9371430- Permitted 

Potassium, Total 
Reported 532 ppm 

6001430 - Total Permitted 

N itrogen as N 
Repor:ted 840 mg/kg 

9504280- Permitted 
Conductivity 

Specific · Reported 107 umho/cm 

6251430- Total Permitted 

Kjedahl Nitrogen 
Reported 830 mg/kg 

Permitted 
4006080- pH 

Reported 8 S.U. 

[Permitted 

Reported 

Permitted 

Reported 

Permitte9 

Reporti:>d 
COMMEJ\i'TS AND EXPL>\J'\'ATTONS (Reference all attachments here.) 

2 023 

YEAR MO 

No. Frequency of 
E..-..:: Analysis 

1/yea1· 

.,, 
~ 

o 1/year 

o 1/year 

o 1/year 

o 1/year 

o 1/year 

o 1/year 

9 
Daiion Creek 
Lakeside 

EID 

San1ple Type 

24°hour comp 

comp 

comp 

comp 

comp 

comp 

comp 

1 CERTIFY THAT I AM FAIVITLlAR WITI! THE INFORMATION CONTAINED IN THIS REPORT ANDTHATTO THE BEST OF MY 
KNO\"l-LEDGE .1\ND BELIEF SUCH INFOR,'\lATION IS TRUE AND COMPLETE ANP ACCURATE 

PLANT OPERATOR NAME PLANT <mERATOR.SIGNA nmF. MONTH DAY YEAR . 
Leonel Cruz / ~ 

__,?----' ~ ----/ \0 \~ 2D7~ 